
 

Prepared by: 

 

 
Conrad Douglas & Associates Limited  
14 Carvalho Drive 
Kingston 10 
Jamaica W.I. 

Jamaica Limited 

 
For: 

Red Stripe Jamaica Limited 

214 Spanish Town Road,  
Kingston 11 

Jamaica 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Picture courtesy of Red Stripe, 2005 

 

 

Environmental Impact 
Assessment for 
Proposed Wastewater 
Treatment Plant 
 
June 2005 
Document No: CD*PRJ 417/04  

 
 

Presented to: 

  

National Environment & Planning Agency 
10 & 11 Caledonia Avenue,  
Kingston 5 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 II 

Table of Contents 

TABLE OF CONTENTS .....................................................................................................................................................II 
[...]
The facility will consist of five main operations: 

• Pre-Treatment Liquid Handling, 

• Anaerobic Treatment, 

• Aerobic Treatment, 

• Sludge Handling, and 

• Gas Recovery 

The facility is to be linked with the existing network of concrete drains leading out of the Red 

Stripe and Pepsi plants. The installation of the WWTP is a key component of Red Stripe’s 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 ii 

future plans and is designed to accommodate all existing and any future wastewater 

streams from the facility. 

The discharge of poorly treated effluent (wastewater and sewage) has led to the ecological 

deterioration of Hunts Bay and Kingston Harbour, a major environmental asset. The existing 

regime for handling wastewater is well outdated and is not seen as being able to meet future 

long-term treatment requirements.  The decision by Red Stripe to build this facility is seen as 

needed compliance to meet international standards for such facilities, and also to stay in line 

with the environmental commitment set forth by the parent body, DIAGEO, and its own 

policy. 

The proposed WWTP’s designs and specifications were submitted to the Environmental 

Heath Unit of the Ministry of Health for their independent review and comments.  The 

designs have been reviewed and their comments have been included in a letter dated May 

10, 2005 which has been included as Appendix V.  The Environmental Health Unit has 

expressed no objections to the proposed treatment system. 

Methodology 

A study of the existing natural conditions found at the proposed site of the development at 

Red Stripe was conducted.  The study compiled data through assessment, characterizing, 

mapping and field observation. 

Terrestrial Ecological Assessment 

For the purposes of this report a field assessment was undertaken on Monday, April 25, 

2005.  This assessment was done to assess the extent of any flora and fauna and their 

identification, community structure and level of disturbance.   

Physical Parameter Assessment 

Information was gathered on the existing physical environment, particularly as related to 

climate, topography, soils and geology, hydrology, water quality and natural hazard 

vulnerability. 

Information on the climate, topography, soils and geology, was obtained by compiling 

existing data from reports as well as from source agencies such as Water Resources 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 iii 

Authority (WRA). Maps, aerial photography and other source imagery were also examined. 

Field testing of soils on the Red Stripe plant was also analysed. 

Effluent water quality, surface and ground water data were analysed using field 

investigation, maps, and other source data. Natural hazard vulnerability was analysed using 

maps and information in other source data. 

 

Conclusion 

The project being proposed is to be located within Red Stripe’s property boundaries with 

sufficient set backs from all boundaries as per Jamaica’s Building Code.    

The proposed project will not have a significant negative impact on the physical 

environment.  It is on a fairly flat site which reduces the landslide impacts.  The site is in an 

established and zoned industrial district.  Ambient noise, air quality and water quality will not 

be negatively impacted by this project. 

Wastewater treatment plants have the potential to be an odour nuisance.  This proposed 

project has stipulations for odour control and will be effective once the facility is operated 

within specifications, and maintenance is carried out on a properly organized schedule.  

This project will benefit the rehabilitation of two of Jamaica’s pre-eminent water bodies, 

Hunts Bay and the Kingston Harbour.  The quality of effluent from Red Stripe and Pepsi 

Jamaica will be of a higher standard, in line with NEPA’s standards, with the construction of 

this facility. 

No rare, endangered or endemic terrestrial plant species will be threatened by this project.  

The site is a “brown” site with no important vegetation types or communities that are of 

economical or ecological value.   

The project as proposed will therefore not have any negative impact on the environment, but 

stands to have a tremendous positive impact on Hunts Bay, Kingston Harbour and the 

overall marine ecosystem of the area. 

 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 iv 

Recommendation 

The wastewater treatment plant proposed is recommended for approval, permitting and 

granting of a discharge licence by NEPA on the basis of the quality of the design and the 

significant environmental benefits that will be achieved. The proposed project is expected to 

improve the existing water quality of effluent leaving Red Stripe and Pepsi on its way into the 

coastal waters of Hunts Bay. 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 

PROJECT DESCRIPTION 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-1 

1 Project Description 

1.1 Introduction 

Red Stripe proposes to construct an effluent wastewater treatment facility at 214 Spanish 

Town Road, Kingston 11. 

Red Stripe, which shares facilities with Pepsi Jamaica, is an established manufacturer and 

bottler of brewed beverages, as well as other beverages under the DIAGEO umbrella. 

The project essentially entails the construction of an effluent wastewater treatment plant 

(WWTP) on lands at the south-western end of the Red Stripe property (Figure 1-1 and 

Figure 1-3).  The WWTP is intended to treat the maximum anticipated capacity of 

approximately 4,210m3/day wastewater capable of being generated at the site (inclement 

weather factored in).  The design capacity is 4300m3/day. 

 

FIGURE 1-1:  LOCATION OF RED STRIPE FACILITY



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-2 

 

FIGURE 1-2: LAYOUT OF RED STRIPE PLANT WITH WASTEWATER TREATMENT PLANT 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-3 

 
FIGURE 1-3: ZOOMED EXTENT OF WASTEWATER TREATMENT PLANT



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-4 

In keeping with the NRCA Act of 1991, Red Stripe is required to conduct an EIA on the 

proposed operations.  This includes the wastewater treatment plant and all linkages to and 

from the plant.  This EIA has been submitted to the National Environment and Planning 

Agency (NEPA), for review and permitting in order to facilitate implementation of the plans.  

This EIA has been undertaken by Conrad Douglas and Associates (CD&A). 

A detailed description of all elements of the project during the pre-construction, construction 

and operational phases have been prepared. The elements analyzed include the 

infrastructures of the project including: drainage features; roads; waste collection, disposal, 

and management; and utility requirements. 

The facility will consist of five main operations: 

• Pre-Treatment Liquid Handling, 

• Anaerobic Treatment, 

• Aerobic Treatment, 

• Sludge Handling, and 

• Gas Recovery 

The proposed WWTP was designed by WATERLEAU Global Water Technology of Belgium 

in consultation with Red Stripe. 

The plant will be constructed on low-lying land situated at the south-western section of the 

Red Stripe facility, to the north of the existing Jamaica Railway Corporation rails and Hunts 

Bay.  The community of Seaview Gardens is located to the south-west of the Red Stripe 

facility.  Maximum elevation at site is approximately 3.5 metres above sea level. The 

Riverton solid waste disposal site lies to the west of the WWTP site. 

The proposed WWTP’s designs and specifications were submitted to the Environmental 

Heath Unit of the Ministry of Health for their independent review and comments.  The 

designs have been reviewed and their comments have been included in a letter dated May 

10, 2005 which has been included as Appendix V.  The Environmental Health Unit has 

expressed no objections to the proposed treatment system. 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-5 

1.2 WWTP Operations 

1.2.1 Pre-Treatment Liquid Handling 

The Pre-Treatment Liquid Handling will be done by using a series of catchment tanks and 

screens to manage the incident waste stream.  A remote pump pit will be put in place 

downstream of the point where the brewhouse drain meets the Packaging/Pepsi drain.  

Influent to this pump pit will be pumped to the treatment plant.  A second pump pit will be in 

place at the third drain, the reverse osmosis (RO) plant drain.  At the entrance to the WWTP, 

a splitter tank will allow an immediate divert to a calamity tank determined by pH.  Non-

diverted influent will flow into a buffer tank, designed to hold approximately 8 hours influent 

flow.  A rotary screen located close to the splitter tank will remove particulate matter above 

1mm in diameter, which will fall into a skip for removal to a landfill.  The process liquor from 

the buffer tank will pass through a pH correction tank.  Both acid and caustic will be used for 

pH correction.  A pH of 6.8 – 7.2 is required at the inflow to the anaerobic reactor. 

1.2.2 Anaerobic Treatment 

The Anaerobic Treatment will be done by constant flow through an anaerobic reactor.  A 

constant upward velocity through the reactor of 1m/hr will be needed.  When effluent flow to 

WWTP is low, water is recycled through the anaerobic reactor from the pH correction tank. 

The gas recovered from the anaerobic reactor will be burned in a gas engine, for energy 

recovery in the form of electricity. 

1.2.3 Aerobic Treatment 

Aerobic Treatment will be accomplished using a standard Sequential Batch Reactor (SBR).  

The RO stream passes directly from the pump pit to the aerobic phase of the plant.  The 

phases of the process are: filling, aeration, sedimentation, emptying, biological nitrogen 

removal by activated sludge, and sodium hypochlorite dosed after the aerobic phase for 

Coliform treatment.  Floating aerator units 2m in diameter provide aeration and draw water 

from a depth of approximately 3m through a direct-coupled screw pump, and then sprayed 

over the surface of the tank. 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-6 

1.2.4 Sludge Handling 

Sludge handling is accomplished using a dynamic floculator in the sludge-thickening tank to 

aid sludge thickening.  Lime may be added prior to de-watering to reduce the water content 

through chemical reaction and increase PH to approximately 12.  This makes the sludge 

more attractive for agricultural use.  De-watering will be carried out using a belt press.  

Normal output will allow a skip to be filled in 24hrs. 

1.2.5 Gas Recovery 

Gas produced in the anaerobic reactor is collected in a standard iso-barometric gas 

collection balloon.  When the pressure in the gas accumulation header falls too low, the gas 

is automatically diverted to a flare.  An electrical ignition system ensures immediate start-up.  

The flare will be visible.  Flashback arresters will be located at key points throughout the 

process.  Liquid will be removed from the gas via two de-mister units located before and 

after the balloon.  The dried gas is pumped at low pressure to the engine for combustion. 

1.3 Design Parameters of WWTP 

1.3.1 Influent Wastewater  

Table 1-1 describes the characteristics of the existing wastewater.  

TABLE 1-1: WASTEWATER CHARACTERISTICS - BREWHOUSE, PACKAGING, AND PEPSI PLANT 

Parameter Unit Design 
Water temperature °C 30-40 
BOD5/COD5  >0,6 
CODt, average mg/l <2.843 
CODt, maximum mg/l <3.215 
COD   
BODt, mg/l <1.700 
TSS mg/l < 350 
Maximum flow rate m³/d 4.300 
Maximum Peak design flow m³/h 350 
pH - 6-12 
 

Table 1-2 reflects the characteristics of the RO reject stream.  



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-7 

Table 1-2: RO Reject Stream 

Parameter Unit Design 
Water temperature  °C 30 
Nitrates  mg/l 300 
Phosphates  mg/l 20-25 
Calcium  mg/l 50 
Sulphates  mg/l 100 
Oil and greases  mg/l 20 
pH   6-9 
Flow  m³/day 800 

1.3.2 Effluent Quality  

Table 1-3 describes the designed effluent quality of the treatment system 
 
TABLE 1-3: EFFLUENT QUALITY 

Item  Unit  Concentration  NEPA Standard 
pH   6.5-8.5  6.5 – 8.5 
BOD5  mg/l  30  < 30 
CODt  mg/l  100  < 100 
Nitrate and nitrite  mg/l  10  10 
Phosphate  mg/l  5  5.0 
TSS all times  mg/l  150  <150 
TSS monthly average  mg/l  50  50 
Total coliform  MPN/100 ml  500  < 500 
Faecal coliform  MPN/100ml  100  <100 

 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-8 

 

1.4 Planning and Design 

Construction of the WWTP will essentially consist of concrete and masonry works, a small 

amount of pipe/drain works for connecting to the plant and associated electrical works. 

The treatment plant will receive the wastewater from all three drains, brewhouse, packaging 

and RO.  The plant will consist of several treatment aspects for aerobic and anaerobic 

treatment: 

• Screens and Grit chambers; 

• Holding Tanks; 

• Equalisation Tanks 

• Calamity Tanks etc. 

 

The designs below outline the physical parameters of the treatment plant. 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-9 

 

FIGURE 1-4: OUTLINE OF PROPOSED WASTEWATER TREATMENT PLANT 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-10 

 

FIGURE 1-5: UTILITIES, PRE-TREATMENT, BUFFERING & EMERGENCY TANK 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-11 

 

FIGURE 1-6: PH CORRECTION, CHEMICAL DOSING & ANAEROBIC TREATMENT 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-12 

 

FIGURE 1-7: AEROBIC TREATMENT 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-13 

 

FIGURE 1-8: SLUDGE TREATMENT 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-14 

 

FIGURE 1-9: OFF GAS CONTROL & ODOUR CONTROL 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-15 

1.4.1 Primary Treatment 

1.4.1.1 Screenpress (S1001) + Influent Pit (T1002) 

1.4.1.1.1 Functional description  

The wastewater from the brewhouse on one side and from the packaging and Pepsi plant on 

the other side is drained to a new pump pit. On each stream, an automatic sampler is 

installed to enable all parties to measure the loadings sent to the wastewater plant. The 

existing samplers will be re-used. 

Prior to the pump-pit on a common channel towards the pit (Figure 1-10: Typical Influent 

Pit), a screen press (S1001) will be installed for the removal of coarse particles to protect the 

pumps against damage. The screen press will be equipped with a sieve screw for 

dewatering of the solids to approx 35 % - 40 % DS. The removed particles will be dumped in 

container (T1001). The container will be equipped with a manual emptying device and 

draining facilities. 

Three submersible pumps (P1001/02/03) will transfer the water to the buffering tanks. Level 

switches (LS1001/02/03/04) control the operation of the pumps. Delivery includes one 

automatic sampler (PU1001). 

An in-line pH meter (AIT1001) is installed for continuous measurement of the pH. This 

measurement is used to define if the wastewater is sent to the equalisation tank or the 

calamity tank 

Note: the exact location of the pump pit is not yet defined. We assume a maximum distance 

of 50m between the pump pit and the wastewater plant. 



 
Conrad Douglas & Associates Limited  CD*PRJ 417/04 1-16 

 

FIGURE 1-10: TYPICAL INFLUENT PIT 

1.4.1.1.2 Dimensioning  

 Unit Value 
Peak design flow m³/h 350 
Width m 3 
Length m 4 
Height m 3 
Total volume m³ 36 
Minimum retention time min 6 
Material  Reinforced concrete 
Covered with removable grating in aluminium. Inside completely coated. 

1.4.1.1.3 Technical specifications 

1.4.1.1.3.1 Screenpress 

Tag number S1001 

Capacity 360 m³/h 

Type screen press 

  

GCP  

Type GCP 700  

Mesh size screen 1mm  

Diameter sieve 705mm 

Cleaning with brushes 

Transport zone  

Diameter tubing 323mm 



 